
R

REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
 TRUCK RAMPS20 TON82019

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO
Ramp Frame
Rubber Pad
M8 Bolt
Handle
Rubber Handle Grip
M6 Bolt
M6 Nut
Connecting Bar
M12 Bolt
Washer
M12 Nut
Handle Support Shaft

N/A
820021
820024
820027
820028

45100936
45100938

820032
820033
820034
820036
820037

1
4

16
1
2
1
1
1
1
1
1
1

1
2
5
7
8
9

10
11
12
13
14
15

M16 Bolt
Washer
M16 Nut

Spacer
Rubber Wheels

820038
820039
820041

820042
820043

1
1
1

2
2

2021

16
17
18

19
20

M6 Metric Hardened Flat Washer
M6 Metric Hardened Split
Lock Washer

45100937
45100939

1
1

22
23

Cotter Pin 820044 221

18 1

21

5
2

20
19

16

17 

14 

12 

11

9

13 

15

8
7       

10
22

23


